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History of this test report

Report No. Version Description Issued Date
FG0D2942-04K 01 Initial issue of report Aug. 03, 2021
1 Revise feature of equipment under test
2 Revise applied standards
FG0D2942-04K 02 ) ) _ Aug. 09, 2021
3. Revise typo in appendix A
4 Revise title in appendix B
1. Revise description in section 2
FGO0D2942-04K 03 2. Add description in test mode and measuring Sep. 06, 2021
equipment
FG0D2942-04K 04 Revise description of NR radio operation in section 2 Sep. 16, 2021
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Summary of Test Result

Report Ref Std. Test Items Limit Result Remark
Clause Clause (PASS/FAIL)
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
35 §2.1049 Occupied Bandwidth Not Applicable | Reporting only -
§2.1053 _ _ o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: William Chen

Report Producer: Dara Chiu
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1 General Description
1.1 Feature of Equipment Under Test

Product Feature & Specification

Equipment Phone

Model Name G9S9B

FCC ID A4RG9S9B
GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/
GNSS/WPC/WPT

WLAN 11b/g/n HT20

EUT supports Radios application WLAN 11a/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80/VHT 160
WLAN 1lax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

EUT Information List

S/N Performed Test Item

Conducted Measurement
EIRP
Radiated Spurious Emission

15201FDF60005Y
15211FDF60004M

Remark: The above EUT's information was declared by manufacturer.
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1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Device Category in Part 30 Mobile station

NR band n260: 37GHz ~ 40GHz

Tx F
X Frequency NR band n261; 27.5GHz ~ 28.35GHz

NR band n260: 37GHz ~ 40GHz

Rx Frequency NR band n261: 27.5GHz ~ 28.35GHz

NR band n260: 100 MHz (1CC) and 200 MHz (2CC)

t Bandwidth
Support Bandwid NR band n261: 100 MHz (1CC) and 200 MHz (2CC)

Maximum Number of contiguous CC |2

Maximum Aggregated Bandwidth 200MHz

NR band n260:
Module A: 28.88 dBm
Module B: 28.57 dBm
NR band n261:
Module A: 29.84 dBm
Module B: 30.70 dBm

Maximum Output Power (EIRP)

CP-OFDM: QPSK / 16QAM / 64QAM

Type of Modulati
ype of Modulation DFT-s-OFDM: QPSK / 16QAM / 64QAM

Note 1: Highest EIRP was measured on Module A, dual beam case for n260 band.
Note 2: Highest EIRP was measured on Module B, dual beam case for n261 band.
Note 3: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Site No. Engineer Temperature Humidity
Test Site Information 03CH18-HY Yu Wang 23~24C 46~47 %
03CH19-HY Yu Wang 22~23C 46~48 %

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz and the ISO 17025 accreditation letter can be
found on TAF (Taiwan Accreditation Foundation) Website (Website link).
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1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 30

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

‘ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-0868 Page Number 1 7 of 22

FAX : 886-3-327-0855 Issued Date : Sep. 16, 2021
Report Template No.: BU5-FGNR30 Version 1.0 Report Version 1 04



samonas. FCC RADIO TEST REPORT Report No.:FG0D2942-04K

2 Test Configuration of Equipment Under Test

EUT has total 2 millimeter wave antenna modules, Plane A and Plane B, with antenna type patch.
There are up to 2 beams H and V operation for each antenna module.

Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP test was performed for all beam configurations in the anechoic chamber at the
manufacturer’s facility so the EIRP worst case beam-pair were identified.

EIRP was investigated that the dual beam rated maximum EIRP is higher than single beam.

The NR radio operation is controlled via AT commands to enter FTM mode (Factory mode).

The EUT is forced to operate continuously (100% duty cycle) with maximum output power during the

test.

2.1 Test Mode

For radiated measurement, the pre-scan is performed to find the worst cases EUT position.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band Inner Outer
100 200 QPSK | 16QAM | 64QAM 1 L M H
Full Full
n260
EIRP \Y \Y \Y \Y Y v Y v v v \Y
n261
99%
. n260
Occupied \Y v v v Y - - v v v \Y
. n261
Bandwidth
Out of Band | n260
. \Y v v v Y v - v v - \Y
Emission n261
Spurious n260
. \Y v v - - v - - v v \Y
Emission n261
Frequency n260
- CW tone - v -
Stability n261
The mark “v “ means that this configuration is chosen for testing.
The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
Remark different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4.  All the radiated test cases were performed with built-in battery.
5. The out of band emission were measured radiated EIRP. The TRP method is applied when EIRP exceeds limit.

Note: EUT antenna gain information is not listed because all the measured results are radiated EIRP or TRP.
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2.2 Connection Diagram of Test System

<For radiated emissions from 30MHz to 18GHz>

EUT

<For radiated emissions from 18GHz ~ 200GHz>

Notebook

EUT
(USB Cable)

EUT

2.3 Support Unit used in test configuration

Item |[Equipment Brand Name(Model No. FCC ID Data Cable |Power Cord
AC I/P:
. Unshielded, 1.2 m
1. |Notebook DELL Latitude 3400 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

Remark: Applicant has ensured support unit would not be attached with the product on the market,

support unit is provided by lab for testing.
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2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when

measurement frequency is above 40GHz.

Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 + 3.0 + 107 + 20log(1) — 104.8

= 47.5 (dB)
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2.5 Far Field Condition for Frequency above 18GHz

Antenna : Distance
Frequency| : Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension ) : Factor
(GHz) (A) (m) >=2A° I\ Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRRO00 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRROO 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRR0OO 1 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRRO00 0.5 -6.02
220 15 0.0014 0.33
2.6 Frequency List of Low/Middle/High Channels
NR Band n260 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
100 Frequency 37050 38500 39950
200 Frequency 1 37050 38450 39850
Frequency 2 37150 38550 39950
NR Band n261 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
100 Frequency 27550 27925 28300
200 Frequency 1 27550 27875 28200
Frequency 2 27650 27975 28300
TEL : 886-3-327-0868 Page Number 1 11 of 22
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

For radiated emissions from 9kHz to 30MHz

! RX Antenna

Im

""" 1

1m

1;

1
Metal Full Soldered Ground Plane

L Jes

Spectrum Analyzer | Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver
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For radiated emissions 1GHz to 18GHz

FX Antenna

-l 3m

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 18GHz up to 40GHz

. -

EUT |- ol Axis =— 1.2m
| -
h

Azimuth Turmtable

RX Antenna

. A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver-
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For radiated emissions above 40GHz up to 140GHz

EUT - Roll Axis

Azimuth Turmtable

5

Betal Full Soldered Ground Plane

-~

Spectrum Analyzer / Receiver

For radiated emissions above 140GHz up to 200GHz

\ . . e
EUT g Rl fuis -— 05m
| -

A

Azimuth Turntable

RX Antenna

. A

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver
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Frequency stability Setup

.

-
Spectrum Analyzer

EUT

Themmal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site semi-Anechoic chamber

according to 414788 D01 Radiated Test Site v03r01, and the result came out is similar.
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3.4 EIRP Measurement

3.4.1Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
TEL : 886-3-327-0868 Page Number 1 17 of 22
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3.6 Radiated Spurious Emission Measurement

3.6.1Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be =5 dBm/MHz or lower.

3.6.2Test Procedures

1. Set EUT at maximum output power..

2. Select lowest, middle, and highest channels for each band and different modulation.

3. Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

6. Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8.  For measurement frequency from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.

11. The TRP method refers to the clause 4.4.2.2 of FCC KDB 842590 D01 v01r02.
If EIRP measurement results exceed the emission limit, then TRP measurement will be used as
an alternative method. Test results of TRP measurement are marked as “TRP Measurement”.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Calg);fletion Test Date Due Date Remark
Amplifier SONOMA 310N 187311 9kHz~1GHz | Oct. 21, 2020 JJ“L'J'Lllsé’ZZO()ZzllN Oct. 20, 2021 (o?ggifg?gv)
Preamplifier |COM-POWER| PAM-103 | 18020199 |1MHz-1000MHz| Jan. 04, 2021 JJuJ.I.1156122002211~ Jan. 03, 2022 (oiéﬂifgf’ﬁn
Loop Antenna Zg:ﬁv‘;‘i‘ HFH2-22 100315 | 9kHz~30MHz | Jan. 04, 2021 JJ“L'J'Lllsé’ZZO()ZzllN Jan. 03, 2022 (o?ggifg?gv)
Bilog Antenna | TESEQ o%glc;o?\l:gégf;\l 55608 & 09 | 30MHz~1GHz | Oct. 22, 2020 JJuLIj.I‘1156122002211~ Oct. 21, 2021 (oié‘ﬂifgf’ﬁv)
Horn Antenna | SCHYARZEE | BBHA 9120 D |9120D-02038| 1GHz~18GHz | Nov. 03, 2020 JJ“J'LllSéyzzoozzllN Nov. 02, 2021 (ogéﬂifgf’ﬁn
Amplifier emc | FVCEBATST 0g0701 | 1GHZ18GHZ | Nov. 16, 2020 JJ”J'I_lfe',ZZOOZle" Nov. 15, 2021 (Osgﬁj‘gfﬁn
REe'\gLKS; Keysight N9O38A  |MY59053012 N/A Nov. 18, 2020 JJuJ.L1156122002211~ Nov. 17, 2021 (osgaifgj—?v)
Controller EMEC EM 1000 N/A ta;g”gz'nmgst N/A JJ”J'Llfé’zzoozzll“ N/A (osgaifg?:\()
AntennaMast| EMEC  |AM-BS-4500-B N/A 1~4m N/A JJuJ.L1156122002211~ N/A (Osgaifgjﬂn
TumTable | EMEC TT 2200 N/A | 0~360 Degree VA AR e (osggifg?:\()
Software Audix 6200a 504 | RK002155 N/A Jun. 20, 2021 JJuJ.L1156122002211~ N/A (Osgaifgjﬂn
RF Cable ZBE‘E‘E; SUC&;LEX giilzzz}gzgziggg 30MHz~40GHz | Jan. 20, 2021 JJ“J'I_lfs',Zzoozzll" Jan. 19, 2022 (osggifg?:n
SH'Zriz:ngom SCHVZQRZBE BBHA 9170 BBHAZHOSS 18GHz~40GHz | Dec. 11, 2020 JJ“LR:lzi’ZZ%Zzlf Dec. 10, 2021 (osgiifg?gv)
i‘;]zcl;;”;‘ zg:\?vzé‘ FSV3044 101010 | 10Hz~44GHz | Nov. 25, 2020 JJ”J_'1224',22%2211~ Nov. 24, 2021 (ogggifg?:\()
RF Cable gﬂﬁii; SUCE)';LEX 801607/2 | 9kHz~40GHz | Dec. 22, 2020 JJ“J:ZZL{,ZZ%zzllN Dec. 21, 2021 (o?gaiigjjv)
Temperature &
Hclggiigg ESPEC SU-641 92013721 | -30C ~70C | Nov. 10, 2020 | Jun. 19, 2021 | Nov. 09, 2021 (osgaiig?:\()
Chamber
Controller EMEC EM 1000 N/A Contt;gllgum N/A JJ“J:ZZL{,ZZ%zzllN N/A (o?gaiigjjv)
*Mixer Zg:&v‘:‘r‘i‘ FS-Z60 101033 | 40~60GHz | Mar. 17,2020 | Jul. 14,2021 | Mar. 16, 2023 (oﬁgﬂifg?ﬁn
*Mixer zg;‘\?v‘:\é‘ FS-290 101811 60 ~ 90 GHz | Jul. 16, 2018 | Jul. 14, 2021 | Jul. 15, 2021 (ogggiig?:\()
*Mixer zg:\‘/jvzé‘ FS-Z140 101128 | 90 ~ 140 GHz | Oct. 26, 2020 | Jul. 14,2021 | Oct. 25, 2023 (oigﬂifg?ﬁn
*Mixer zgg&v‘;é‘ FS-2220 101014 | 140 ~ 220 GHz | Aug. 28, 2018 | Jul. 14, 2021 | Aug. 27, 2021 (Ogggifg_o;w
Sta;ﬁf‘ergn';om Quinstar |QWH-UPRROO| 923600007 | 40~ 60 GHz |Aug. 17,2018 | Jul. 14, 2021 | Aug. 16, 2021 (oigﬂifg?ﬁn
Sta;gggn'gom Quinstar |QWH-EPRR00| 784600034 | 60~ 90 GHz |Aug. 17,2018 | Jul. 14, 2021 | Aug. 16, 2021 (Ogggifg_o;w
Sta;gf‘;gn';om Quinstar |QWH-FPRR0O| 923800008 | 90 ~ 140 GHz | Aug. 17, 2018 | Jul. 14, 2021 | Aug. 16, 2021 (Ogggifg_o:w
Sta;ﬁf;gn';om Quinstar |QWH-GPRROO| 923900001 | 140 ~ 220 GHz | Aug. 17, 2018 | Jul. 14, 2021 | Aug. 16, 2021 (oigﬂifgf’ﬁn
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Control 3D Jun. 12, 2021~ Radiation

Controller EMEC EM 1000 N/A positioner N/A Jul. 24, 2021 N/A (03CH18-HY)
- . Jun. 12, 2021~ Radiation

3D positioner EMEC N/A N/A Theta/Phi N/A Jul. 24, 2021 N/A (03CH18-HY)
Spectrum Rohde & Jun. 12, 2021~ Radiation

Analyzer Schwarz FSV30 103738 9kHz to 30GHz | May 19, 2021 Jul. 24, 2021 May 18, 2022 (03CH18-HY)

Note 1: (*) Equipment manufacturer’s Calibration Certificate.

Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab (http://en.mwmlab.com/about),

a sub unit of Belarussian State University of Informatics and Radio electronics which is accredited by the Belarusian State
Centre for Accreditation (BSCA). BSCA is the National accreditation body of the Republic of Belarus and an associated
member of the International Laboratory Accreditation Cooperation (ILAC).

Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to KDB

842590 D01 v01r02 clause 2)a)2)iii).
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 331
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 3.62
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 462
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)

Measuring Uncertainty for a Level of 592
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)

Measuring Uncertainty for a Level of 6.78
Confidence of 95% (U = 2Uc(y)) '

TEL : 886-3-327-0868 Page Number 1 22 of 22
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Appendix A. Test Results of Conducted and Radiated Test

EIRP Power(Average power)

Module A
NR Band n260 Module A H (Beam ID:4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.93 26.87
100 DFT-S | 16QAM 22.96 23.67
100 DFT-S | 64QAM 20.55 20.91
Lowest| 100 CP QPSK 23.37 23.60
200 DFT-S QPSK 23.97 23.94
200 DFT-S | 16QAM 22.12 22.18
200 DFT-S | 64QAM 19.49 19.72
200 CP QPSK 22.82 23.27
NR Band n260 Module A H (Beam ID:5)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 24.71 24.20
100 DFT-S | 16QAM 21.07 21.08
100 DFT-S | 64QAM 18.59 17.97
Middle 100 CP QPSK 21.43 21.10
200 DFT-S QPSK 24.05 24.36
200 DFT-S | 16QAM 23.28 23.03
200 DFT-S | 64QAM 19.99 20.24
200 CP QPSK 23.54 24.08
NR Band n260 Module A H (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 25.06 24.92
100 DFT-S | 16QAM 21.04 21.79
100 DFT-S | 64QAM 18.59 18.83
Highest| 100 CP QPSK 21.39 21.57
200 DFT-S QPSK 23.78 23.73
200 DFT-S | 16QAM 21.61 22.36
200 DFT-S | 64QAM 19.36 19.67
200 CP QPSK 22.57 23.23

Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-0868 Page Number : Al-1of 4
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NR Band n260 Module A V (Beam ID:4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.31 26.84
100 DFT-S | 16QAM 23.84 23.73
100 DFT-S | 64QAM 19.55 20.78
Lowest| 100 CP QPSK 22.52 22.90
200 DFT-S QPSK 23.98 23.97
200 DFT-S | 16QAM 21.90 21.94
200 DFT-S | 64QAM 19.36 19.29
200 CP QPSK 22.43 22.74
NR Band n260 Module AV (Beam ID:5)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 24.77 24.98
100 DFT-S | 16QAM 21.43 21.82
100 DFT-S | 64QAM 18.82 18.68
Middle | 100 CP QPSK 21.87 21.69
200 DFT-S QPSK 23.86 24.10
200 DFT-S | 16QAM 22.42 22.29
200 DFT-S | 64QAM 20.20 20.05
200 CP QPSK 22.71 22.78
NR Band n260 Module AV (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 24.17 24.30
100 DFT-S | 16QAM 21.08 21.37
100 DFT-S | 64QAM 17.21 18.04
Highest| 100 CP QPSK 20.65 20.83
200 DFT-S QPSK 23.76 24.04
200 DFT-S | 16QAM 22.59 22.49
200 DFT-S | 64QAM 19.49 19.66
200 CP QPSK 22.64 22.51
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number D Al-2of 4
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NR Band n260 Module A H+V (Beam ID:4+4 )

Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 28.66 28.88
100 DFT-S | 16QAM 25.74 25.70
100 DFT-S | 64QAM 22.51 22.79
Lowest| 100 CP QPSK 25.50 25.58
200 DFT-S QPSK 25.88 26.39
200 DFT-S | 16QAM 24.80 25.33
200 DFT-S | 64QAM 22.13 22.63
200 CP QPSK 25.48 25.55
NR Band n260 Module A H+V (Beam ID:5+5)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 27.20 27.03
100 DFT-S | 16QAM 24.31 24.16
100 DFT-S | 640QAM 21.60 21.30
Middle 100 CP QPSK 24.27 24.08
200 DFT-S QPSK 24.70 25.11
200 DFT-S | 16QAM 23.11 23.93
200 DFT-S | 640QAM 20.56 21.26
200 CP QPSK 24.22 24.79
NR Band n260 Module A H+V (Beam ID:3+3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 28.67 28.54
100 DFT-S | 16QAM 25.54 25.52
100 DFT-S | 64QAM 22.22 2231
Highest| 100 CP QPSK 25.45 25.14
200 DFT-S QPSK 25.63 25.65
200 DFT-S | 16QAM 23.76 23.96
200 DFT-S | 640QAM 21.77 21.88
200 CP QPSK 24.69 24.79
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number 1 Al-3 of 4
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NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 48.42 dBm Offset 48.72 dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm
Tx1
30 dBm
20 dBm

10 dBm WW

O dB"l /"} \”\/‘/M
-10 dBm /M,,/“"W WMN)\"\‘
-20 dBm

-30 dBm WMM Kt
R
-40 dBm
CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 28.88 dBm
I Tx Total 28.88 dBm

= 26062021
Ready [N == 14530150

14:20:51 26.06.2021

Note : Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 +2.72 + 107 + 20log(1) — 104.8 = 48.72 (dB)
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Module B
NR Band n260 Module B H (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.56 26.60
100 DFT-S | 16QAM 22.85 23.60
100 DFT-S | 64QAM 20.52 20.89
Lowest| 100 CP QPSK 23.08 23.13
200 DFT-S QPSK 24.23 24.65
200 DFT-S | 16QAM 23.18 23.21
200 DFT-S | 64QAM 20.75 20.86
200 CP QPSK 23.28 23.63
NR Band n260 Module B H (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 25.41 25.16
100 DFT-S | 16QAM 21.58 22.05
100 DFT-S | 64QAM 19.60 19.31
Middle | 100 CP QPSK 22.12 21.76
200 DFT-S QPSK 23.73 23.77
200 DFT-S | 16QAM 21.27 22.14
200 DFT-S | 64QAM 18.93 19.13
200 CP QPSK 22.60 23.11
NR Band n260 Module B H (Beam ID:4 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.27 26.32
100 DFT-S | 16QAM 22.12 22.98
100 DFT-S | 64QAM 19.64 20.07
Highest| 100 CP QPSK 22.69 22.78
200 DFT-S QPSK 23.80 24.04
200 DFT-S | 16QAM 21.63 22.39
200 DFT-S | 64QAM 18.87 19.50
200 CP QPSK 22.90 23.56
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number D A2-1of4
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NR Band n260 Module B V (Beam ID:3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.30 26.56
100 DFT-S | 16QAM 23.48 23.57
100 DFT-S | 64QAM 19.79 20.60
Lowest| 100 CP QPSK 22.89 23.16
200 DFT-S QPSK 24.85 25.82
200 DFT-S | 16QAM 23.31 24.38
200 DFT-S | 64QAM 20.62 21.56
200 CP QPSK 24.38 24.77
NR Band n260 Module B V (Beam ID:5)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 25.57 25.47
100 DFT-S | 16QAM 23.06 22.73
100 DFT-S | 64QAM 19.40 19.39
Middle | 100 CP QPSK 22.06 22.08
200 DFT-S QPSK 24.80 25.35
200 DFT-S | 16QAM 22.78 23.61
200 DFT-S | 64QAM 19.82 20.85
200 CP QPSK 23.76 24.07
NR Band n260 Module B V (Beam ID:4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 25.42 25.75
100 DFT-S | 16QAM 22.53 22.71
100 DFT-S | 64QAM 18.78 19.81
Highest| 100 CP QPSK 22.15 22.32
200 DFT-S QPSK 24.22 25.07
200 DFT-S | 16QAM 23.05 23.58
200 DFT-S | 64QAM 20.27 20.47
200 CP QPSK 23.79 24.14
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number D A2-20of 4
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NR Band n260 Module B H+V (Beam 1D:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 28.46 28.57
100 DFT-S | 16QAM 25.42 25.46
100 DFT-S | 64QAM 22.07 2241
Lowest| 100 CP QPSK 25.24 25.13
200 DFT-S QPSK 25,67 25.87
200 DFT-S | 16QAM 24.49 24.45
200 DFT-S | 64QAM 21.58 21.49
200 CP QPSK 24.77 24.86
NR Band n260 Module B H+V (Beam 1D:3+3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 27.58 27.49
100 DFT-S | 16QAM 24.61 24.53
100 DFT-S | 64QAM 21.26 21.71
Middle | 100 CP QPSK 24.54 24.37
200 DFT-S QPSK 25.15 25.38
200 DFT-S | 16QAM 23.53 23.77
200 DFT-S | 64QAM 20.85 20.97
200 CP QPSK 23.57 23.86
NR Band n260 Module B H+V (Beam ID:4+4 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 28.45 28.16
100 DFT-S | 16QAM 25.47 25.64
100 DFT-S | 64QAM 22.06 22.19
Highest| 100 CP QPSK 25.78 25.75
200 DFT-S QPSK 25.36 25.45
200 DFT-S | 16QAM 23.70 23.88
200 DFT-S | 64QAM 21.51 21.72
200 CP QPSK 23.99 24.05
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number D A2-30f 4
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NR Band n260 Module B
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 48.42 dBm Offset 48.72 dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll
Tx1
30 dBm
20 dBm

10 dBmr WM\
0 dBm

410 dBm o] [T

-20 dBm

30 dBm M ’

o e A )

-40 dBm

CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 28.57 dBm

{ Tx Total 28.57 dBm

» 30062021
Ready [N o5 s

22:00:44 30.06.2021

Note : Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 +2.72 + 107 + 20log(1) — 104.8 = 48.72 (dB)
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Module A
NR Band n261 Module A H (Beam ID:2)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.12 25.72
100 DFT-S | 16QAM 22.77 22.85
100 DFT-S | 64QAM 20.35 21.02
Lowest| 100 CP QPSK 23.29 23.02
200 DFT-S QPSK 24.41 25.48
200 DFT-S | 16QAM 23.32 24.20
200 DFT-S | 64QAM 20.82 21.16
200 CP QPSK 24.73 24.66
NR Band n261 Module A H (Beam ID:4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.69 25.37
100 DFT-S | 16QAM 22.31 22.70
100 DFT-S | 64QAM 22.52 22.76
Middle | 100 CP QPSK 23.12 22.96
200 DFT-S QPSK 24.16 25.18
200 DFT-S | 16QAM 23.40 23.97
200 DFT-S | 64QAM 20.41 21.31
200 CP QPSK 24.61 24.90
NR Band n261 Module A H (Beam ID:4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 27.76 27.37
100 DFT-S | 16QAM 23.05 23.99
100 DFT-S | 64QAM 22.19 22.43
Highest| 100 CP QPSK 24.20 24.27
200 DFT-S QPSK 24.20 24.27
200 DFT-S | 16QAM 23.66 25.01
200 DFT-S | 64QAM 22.58 23.04
200 CP QPSK 20.40 20.14
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-3456 Page Number : A3-10of A4
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NR Band n261 Module A V (Beam ID:4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.67 26.42
100 DFT-S | 16QAM 23.78 23.47
100 DFT-S | 64QAM 21.00 21.64
Lowest| 100 CP QPSK 23.61 23.61
200 DFT-S QPSK 23.17 24.69
200 DFT-S | 16QAM 22.48 23.76
200 DFT-S | 64QAM 19.81 20.57
200 CP QPSK 23.08 23.21
NR Band n261 Module A V (Beam ID:4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.88 27.05
100 DFT-S | 16QAM 24.75 24.17
100 DFT-S | 64QAM 21.66 22.39
Middle | 100 CP QPSK 23.72 23.67
200 DFT-S QPSK 21.16 23.36
200 DFT-S | 16QAM 20.84 21.39
200 DFT-S | 64QAM 17.94 18.35
200 CP QPSK 22.27 22.83
NR Band n261 Module AV (Beam ID:4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 27.73 27.67
100 DFT-S | 16QAM 24.86 24.71
100 DFT-S | 64QAM 22.03 22.97
Highest| 100 CP QPSK 24.43 24.38
200 DFT-S QPSK 22.72 24.43
200 DFT-S | 16QAM 21.91 22.65
200 DFT-S | 64QAM 18.84 19.88
200 CP QPSK 22.17 23.65
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-3456 Page Number : A3-2 of A4

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FGO0D2942-04K

NR Band n261 Module A H+V (Beam ID:4+4 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 28.45 28.12
100 DFT-S | 16QAM 25.32 25.40
100 DFT-S | 64QAM 23.03 23.33
Lowest| 100 CP QPSK 25.02 24.92
200 DFT-S QPSK 28.18 29.80
200 DFT-S | 16QAM 27.56 27.96
200 DFT-S | 64QAM 24.93 25.34
200 CP QPSK 28.06 28.83
NR Band n261 Module A H+V (Beam ID:4+4 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 29.53 29.16
100 DFT-S | 16QAM 26.12 26.10
100 DFT-S | 64QAM 24.46 24.30
Middle | 100 CP QPSK 26.17 25.94
200 DFT-S QPSK 26.75 28.71
200 DFT-S | 16QAM 25.76 27.43
200 DFT-S | 64QAM 23.16 24.62
200 CP QPSK 26.40 27.67
NR Band n261 Module A H+V (Beam ID:4+4 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 29.84 29.64
100 DFT-S | 16QAM 26.72 26.71
100 DFT-S | 64QAM 24.61 24.92
Highest| 100 CP QPSK 26.68 26.43
200 DFT-S QPSK 26.62 28.48
200 DFT-S | 16QAM 26.08 26.74
200 DFT-S | 64QAM 24.17 24.34
200 CP QPSK 26.42 27.30
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-3456 Page Number : A3-30f A4
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NR Band n261 Module A
EIRP Worst Case Plot

Lowest Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 48.42 dBm Offset 44.25dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll
Tx1
30 dBm

o i
i
i
AN

-30 dBm Wﬂ/ w \«L

-40 dBm

CF 28.3 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 29.84 dBm
{ Tx Total 29.84 dBm

v 13.062021
Ready [N ot “heron

02:27:56 13.06.2021

Note : Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.4 + 2.65 + 107 + 20log(1) — 104.8 = 44.25 (dB)
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Module B
NR Band n261 Module B H (Beam ID:2)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 27.33 27.15
100 DFT-S | 16QAM 23.33 24.14
100 DFT-S | 64QAM 22.63 22.23
Lowest| 100 CP QPSK 23.79 23.78
200 DFT-S QPSK 25.45 25.31
200 DFT-S | 16QAM 24.16 24.23
200 DFT-S | 64QAM 21.63 21.69
200 CP QPSK 24.10 23.95
NR Band n261 Module B H (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.53 26.29
100 DFT-S | 16QAM 22.46 23.23
100 DFT-S | 64QAM 21.48 21.54
Middle | 100 CP QPSK 23.33 23.17
200 DFT-S QPSK 25.01 25.39
200 DFT-S | 16QAM 22.59 22.27
200 DFT-S | 64QAM 19.20 19.86
200 CP QPSK 23.17 23.31
NR Band n261 Module B H (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.63 26.36
100 DFT-S | 16QAM 22.32 23.26
100 DFT-S | 64QAM 21.33 21.57
Highest| 100 CP QPSK 23.22 23.04
200 DFT-S QPSK 25.47 25.46
200 DFT-S | 16QAM 24.00 24.16
200 DFT-S | 64QAM 21.52 21.66
200 CP QPSK 24.45 24.07
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number D Ad-lof4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2942-04K

NR Band n261 Module B V (Beam ID:4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 27.64 27.85
100 DFT-S | 16QAM 25.04 24.93
100 DFT-S | 64QAM 22.29 23.12
Lowest| 100 CP QPSK 24.01 24.56
200 DFT-S QPSK 25.59 25.59
200 DFT-S | 16QAM 22.68 22.56
200 DFT-S | 64QAM 20.07 20.49
200 CP QPSK 23.57 24.40
NR Band n261 Module B V (Beam ID:2)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.34 26.46
100 DFT-S | 16QAM 23.61 23.35
100 DFT-S | 64QAM 20.90 21.55
Middle | 100 CP QPSK 23.27 23.12
200 DFT-S QPSK 24.76 24.59
200 DFT-S | 16QAM 22.30 22.11
200 DFT-S | 64QAM 19.55 19.32
200 CP QPSK 22.73 23.19
NR Band n261 Module B V (Beam ID:3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 26.93 27.01
100 DFT-S | 16QAM 24.30 24.06
100 DFT-S | 64QAM 21.53 22.26
Highest| 100 CP QPSK 23.75 23.65
200 DFT-S QPSK 24.01 25.36
200 DFT-S | 16QAM 23.56 23.69
200 DFT-S | 64QAM 20.61 21.40
200 CP QPSK 23.67 25.20
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number D Ad-2of 4
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NR Band n261 Module B H+V (Beam ID:2+2 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 30.70 30.49
100 DFT-S | 16QAM 26.95 26.98
100 DFT-S | 64QAM 24.58 25.10
Lowest| 100 CP QPSK 26.91 26.71
200 DFT-S QPSK 27.28 28.59
200 DFT-S | 16QAM 26.17 26.85
200 DFT-S | 64QAM 23.37 24.47
200 CP QPSK 27.02 27.68
NR Band n261 Module B H+V (Beam ID:3+3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 29.28 29.24
100 DFT-S | 16QAM 25.85 25.97
100 DFT-S | 64QAM 24.08 24.31
Middle | 100 CP QPSK 26.08 25.69
200 DFT-S QPSK 26.14 27.60
200 DFT-S | 16QAM 25.36 25.83
200 DFT-S | 64QAM 21.97 22.80
200 CP QPSK 25.19 26.28
NR Band n261 Module B H+V (Beam 1D:3+3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
100 DFT-S QPSK 28.86 28.98
100 DFT-S | 16QAM 25.74 25.97
100 DFT-S | 64QAM 23.70 24.17
Highest| 100 CP QPSK 25.58 25.71
200 DFT-S QPSK 26.86 27.19
200 DFT-S | 16QAM 25.23 25.21
200 DFT-S | 64QAM 21.87 22.71
200 CP QPSK 25.02 25.98
Note : The 200MHz Bandwidth is carrier aggregation by 2CC of 100MHz.
TEL : 886-3-327-0868 Page Number i A4-30f4
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NR Band n261 Module B H+V
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22

Ref Level 48.42 dBm Offset 44.25dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll
Tx1
30 dBm

/|
B
/|

TV M A B
-40 dBm

CF 27.55 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 30.70 dBm
{ Tx Total 30.70 dBm

Ready _ = 15.06.2021

17:23:49
17:23:49 15.06.2021

Note : Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.4 + 2.65 + 107 + 20log(1) — 104.8 = 44.25 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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NR Band n260 Module A Beam H

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n260 : 99%0BW(MHz)
BW 100MHz 200MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 91.68 91.70 91.73 190.39 190.43 190.02
Middle CH 91.52 91.63 91.72 190.52 190.62 190.12
Highest CH 91.69 91.66 91.66 190.38 190.48 190.32
Mode CP-OFDM Module A NR Band n260 : 99%0BW(MHz)
BW 100MHz 200MHz
Mod. QPSK QPSK
Lowest CH 94.56 193.69
Middle CH 94.55 193.93
Highest CH 94.57 193.54
TEL : 886-3-327-0868 Page Number . A5-1 of 17

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG0D2942-04K

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 100MHz / QPSK

Lowest Channel / 100MHz / 16QAM

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
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Middle Channel / 100MHz / QPSK

Middle Channel / 100MHz / 16QAM

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep
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Highest Channel / 100MHz / QPSK

Highest Channel / 100MHz / 16QAM

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz
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16:57:19 25.06.2021

= Db & SWT 3w @ VI 3tz Mde A Swse>
" Ocupled Banduidth " Ocupled Banduidth
Wi
o [trveceen | | NS :
i\ A Loan s, ), . ) M z
© SR T NV SERYVES SO © S o At A
! |
o / ! o }
] \ J k
{ | \
F
a8l Wy I
) atypeat s Bl W VLT VI " i LaTYON N
e | |ontr Gy
50 50
|CF 39.95 GHz 1001 pts 20,0 MHz/ Span 200.0 MHz | | |CF 39.95 GHz 1001 pts 20,0 MHz/ Span 200.0 MHz
Py Py
39.914484 GHz Occ Bw 91.690375142 MHz M1 1 39.954 GHz 13.64 dBm Occ Bw 91.668081 496 MHz
35502541 Gt Oet B Gertroid 35548585 102 Gz " 35502312 Gt Tidhn  OccBwCanoid 35548545 517 G
3559453 are S52dbm  Occbwrreg Otk 355815 e o i o011 e Eigdbm  Occbwrreg Ottt st 70 e
e ummm o e mmmm s

17:32:20 25.06.2021

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 A5-2 of 17



ioa FCC RADIO TEST REPORT Report No. : FG0D2942-04K

DFT-s-OFDM Module A

NR Band n260
Lowest Channel / 100MHz / 64QAM Lowest Channel / 200MHz / QPSK

v+ st Bl v - |

At 06 ® SWT_12ms = VBW 3Miz_ Made Auto Sweep At 06 ® SWT_ 16ms = VBW 3Miz_ Made Auto Sweep
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Middle Channel / 100MHz / 64QAM Middle Channel / 200MHz / QPSK
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RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz
1.6ms = VBW 3MHz _ Mode Auto Sweep
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Highest Channel / 100MHz / 64QAM Highest Channel / 200MHz / QPSK

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz
1.6ms = VBW 3MHz _ Mode Auto Sweep
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DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 200MHz / 16QAM Lowest Channel / 200MHz / 64QAM

RefLevel 28,00 dBm  Offset 48725 = RBW 1 MHz Reflevel 28,02 dBm  Offset 487245 = RBW 1 MHz
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Middle Channel / 200MHz / 16QAM Middle Channel / 200MHz / 64QAM
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Report No. : FG0D2942-04K

CP-OFDM Module A

NR Band n260

Lowest Channel / 100MHz / QPSK

Lowest Channel / 200MHz / QPSK

Reflevel 28,02 dBm  Offset 487245 = RBW 1 MHz

Reflevel 28,02 dBm  Offset 487245 = RBW 1 MHz
1.6ms @ VBW 3 MHz _ Mode fuito Sweep
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Middle Channel / 100MHz / QPSK

Middle Channel / 200MHz / QPSK

Reflevel 28,02 dBm  Offset 487245 = RBW 1 MHz

Reflevel 28,02 dBm  Offset 487245 = RBW 1 MHz
1.6ms @ VBW 3 MHz _ Mode fuito Sweep
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Highest Channel / 100MHz / QPSK

Highest Channel / 200MHz / QPSK
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Radiated Out of Band Emissions

Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 100MHz 200MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -7.63 -11.13 -13.78 -14.95 -16.40 -17.12
CH | >10%0B [<-13 -32.21 -33.57 -34.72 -14.96 -16.49 -21.47
High | 0~10%0B | =-5 -13.05 -14.80 -15.90 -15.03 -16.21 -17.65
CH | >10%0B |<-13 -32.14 -33.12 -33.73 -16.44 -21.79 -21.92
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 100MHz 200MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -11.19 -15.60
CH >10%0B | =-13 -33.12 -13.73
High | 0~10%0B | =-5 -12.82 -14.82
CH >10%0B | =-13 -33.10 -16.20
Result Compliance
Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 100MHz 200MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -17.92 -19.81 -23.94 -23.48 -25.06 -26.97
CH | >10%0B |<-13 -23.57 -26.15 -32.92 -26.82 -27.74 -27.99
High | 0~10%0B | =-5 -20.73 -24.44 -29.07 -24.30 -24.33 -25.43
CH | >10%0B |=<-13 -24.30 -27.16 -33.20 -25.73 -26.14 -26.19
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 100MHz 200MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0OB | =-5 -19.70 -22.72
CH >10%0B | =-13 -23.97 -24.78
High | 0~10%0B | =-5 -20.50 -20.89
CH | >10%0B |=-13 -24.16 -23.75
Result Compliance
TEL : 886-3-327-0868 Page Number . A5-6 of 17

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FGO0D2942-04K

DFT-s-OFDM Module A

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 4847 dBm  Offset 48.72 B

Ref Level 1.42 dBm  Offset 43.72 B

T sa Mode Auto Sweep seL
Count 100/100
1 Spurious Emissions 1 ava |l Seurious Emissions
o &) PRSS
" SPUR|OUS_LINE_ABS_002 PRSS
40 T
30 dbe 30 dbs
20 20
10 10 dBm
o 0 dr
SPURIOUS_LINE ABS 00 SPURIOUS UINE ABS 002
20 I
-30 B T T l T ‘ | 30 dBow | T
» JL rtommel e o
-40 40 die
L o —
CF 38.5 GHz 40005 pis. 300.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHa/ Span 4.0 GHz
2 Result Summar 2 Result Summa;
36.500 GHz 36.990 GHz 1000 MHz 36.98988 GHz -32.11 d8m -19.21 dB 36,500 GHz 36,990 GHz 1.000 MHz 3654616 GHz -35.14 dBm 22.14.dB.
36.990 GHr 37.000 GHe 1.000 MHz 36.99997 GHz ;7.63 dim -2.63 db 36,990 GhHe 37.000 Gz 1,000 MHz 36.993 70 GHz -35.91 dBm 30.91 dB
37,000 GHz 40.000 GHz 1,000 Mz 37.00295 GHz 23.01 dBm -76.99 dB 37,000 CHe 101000 0ty 1000 MHs 99658 GHz 50 dBm 79,00 dB
40,000 GHz 40010 GHz 1.000 MHz 40.00920 GHz -34.24 dBm -29.24dB 20,000 GHz 20,010 GHz 7,000 MHz 40.00009 GHz 13.05 dBm .05 di
A0010 GHz AD.500 GHz 1.000 Wtz 30.43669 Gtz 23431 Bm EL 40.010 GHz 40500 GHz 1,000 MHz 40.01012 GHz -32.14 dBm -19.14 dB
ey DN o UOE Rty D S

22:55:25 24.06.2021

16:54:09 25.06.2021

NR Band n260 /

100MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 45,42 dPm  Offset 43,72 08

Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissions

Ref Level 48.47 dBm  Offset 48.72 0B

Mode Auto Sweep.

6L

Count 100/100

e q
40 dpline SPURlOUS LINE_ABs, o2 20 gpineSPUBloUS LNe ass oda
30 30
20 20
10
0 dBr
SEURIOUS TINE ABS 00 SPUMIOUS N ABS002
-20 ‘
30 ‘ 1 2 | |
] . - | L e ol
40 dBi . +
I |
[CF2a5Be 20005 pis 40.0 MHz/ Span 8.0GHz | [ [(F38.5 GHz 30005 pts 300.0 MHz/ Span 4.0 GHz
2 Result Summar [2 Result Summar
36,500 GHz 36.990 GHz 1.000 MHz 36.98963 !“1 -33.57d8m -2057 dB 36,500 GHz 36,990 GHz 1000 MHz 36.51212 GHz -35.00 dBm -22.00 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99991 GHz 11.13dBm 613 dB 36 350 GHe 37,000 GHe 1,000 Nz 36.99013 GHz 3617 dBm 311748
37,000 GHz 40000 GHz 1.000 MHz 37.00333 GHz 2075 dBm -79.21 dB 37,000 GHr 40.000 GHy 1,000 MH; 39,996 77 GHz 1867 dBm 8133 dB
40,000 6Hz 10.010 6Hz 1.000 Witz 40.006 06 GHz -3434dBm -29.34 dB 30,000 CHz 20,010 GHz 11000 MHz 0,000 16 GHz 1480 dBm 980 dB
40.010 GHz 40.500 GHz 1.000 MHz 40.482 25 GHz -34.46 dBm -21.46 dB 40.010 GHz 40,500 GHz 1.000 MHz 40,011 10 GHz -33.12 dBm 2012 dB
weaty R S e [ ]
22:59:13 24.06.2021

17:33:35 25,08.2021

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGOD294

2-04K

DFT-s-OFDM Module A

NR Band n260 / 100MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 4847 dBm  Offset 48.72 B

Mode Autosweep e Reflevel 142 dBm  Offset 457208 Mode Auto Sweep set
Count 100/100
1 Spurious Emissions Vvg |1 Spurious Emissions
- &) PRSS
" SPUR|OUS_LINE_ABS_002 PRSS
40 -
30 dien 30 db
20 20
10 10 dBm }
o 0 dr |
SPURIOUS_LINE ABS 00 SPURIOUS UINE ABS 002
-20
30 dBm . LJ ‘ 30 d |
i, . e ol ._J.JL
-40 40 die
+— -
CF 3B.5 GHz 40005 pts. 00.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
ZExst Summs 2 Result Summa
36500 Gz 6390 Gz 1000 Wiz 36.52559 GHz 3472d8m -21.72d8 36.500 GHiz 35990 GHr 1.000 MHz 36,557 18 GHz -35.13 dBm -22134dB
soa0 o 100 GHz 1000 Wiz 36.99988 Ghz -13.78 dBm ;8788 36.990 GHz 37,000 Gitz 1,000 MHz 3699029 GHz -36.25 dBm 3125 d8
10 GHe 40.000 iz 1.000 Witz 37.00314 GHz 18.55 dBm -81.45 db 37.000 GHz 40000 Gz 1.000 Mz 39.99667 GHz 16.30 dBm 837048
e e 100 e e 3420 dam - 0000 GHie 001061 1000 Mz 00003 GHz 15,50 dBm 1090 dB
shgiocn: 20500 CHz 1000 ez 3044943 Ghiz 3444 dom ECr ] 40010 Gz 40,500 GHz 1,000 MHz 40.01037 GHz -33.73 dBm 20.73dB
TR
pey N5 SR . -

23:02:01 24.06.2021

17:35:27 25.06.2021

NR Band n260 /

200MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 3892 aBm  Offset 5872 dB Mode Auto Sweep s6L

Count 100/100

Ref Level 38.97 dBm  Offset 58.72 B Mode Auto Sweep

issions

6L

Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2 SPURIOUS_LINE_ABS_002
30 dn T
20 d - 20 de
o ‘ T
SRS _TE A0 SFURIOUS UINE | ABS 007
Ny | '
N [
e L1 .
50 dBm 50
CF 3B.5 GHz 40005 pts. 00.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summa 2 Result Summa
36.500 GHz 36.980 GHz 1.000 MHz 903 36 GHz -14.96 d8m -1.96dB 36,500 GHz 36,980 GHz 1.000 MHz 3650012 GHz -27.84 dBm -14.84 dB
36,980 GHz 37.000 GHz 1,000 MHe 37.00000 GHz -14.55 dBm -9.95 db 36,980 Gz 37.000 Ghz 1,000 MHz 36.98489 GHz -29.17 dBm 2417 dB
37.000 Gz 40.000 Ghz 1.000 MHz 37.10298 GHz 18.72dBm §1.28 dB 37.000 GHa 40.000 Gz 1.000 MHz 3989683 GHz 6.62 dBm 833848
40,000 GHz 40020 Ghz 1000 MHz 40.00940 GHz -26.16 dBm 21.16 dB 30,000 GHz 30020 GHz 7,000 MHz 10.00022 GHz -15.03 dBm 10.03 dB.
40.020 GHz 40500 GHz 1,000 MHz 40.47157 GHz -26.19 dBm 1319 dB 10,020 Gy 40900 Cits 000 Mty 40,09664 GHz 1644 dBm 34448
rety DN o UG [

15:04:05 21.07.2021

01:20:35 22.07.2021

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG0D2942-04K

DFT-s-OFDM Module A

NR Band n260 / 200MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Ref Level 2897 dBm Offset 58.72 4B Mode Auta Sweep SGL Reflevel 3892 dBm  Offset 58.72 dB Mode Auto Sweep

seL
Count 100/100
E
n - e PRSS
E " i SPURJOUS_LINE_ABS_0G2 PASS
20 dBenr T T - 20 dBmy
16 ‘ ‘
o ‘ ‘
SPURIOUS tINE ABS 00 SEURIOUS tINE |ABS 002
2 | | | 20 |
ekl .
-50 dBm T T -50
CF 38.5 GHz 40005 pis. 300.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHa/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36.500 GHz 36.980 GHz 1000 MHz 36.90336 GHz -16.49 d8m -3.49 dB 36,500 GHz 36,980 GHz 1.000 MHz 36.526 75 GH; -21.76 dB -14.76 dB
36,980 GHr 37.000 GHe 1.000 MHz 36.99967 GHz -16.40 dBm -11.40 db 36,980 Gz 37.000 Ghz 1,000 MHz 3698276 GHz 2916 dBm -24.16dB
37,000 GHz 40.000 GHz 1,000 Mz 37.10317 GHz 16.78 dBm -83.22 dB 37,000 CHe 101000 0ty 1000 MHs 39996 77 GHz 50 dBm 84’50 B
40,000 GHz 40020 Ghz 1000 MHz 40.01313 GHz -26.22 dBm -21.22dB 30,000 GHz 30020 GHz 7,000 MHz 10.00008 GHz 16.21 dBm A121dB
40.49388 GHz -26.25 dBm 1325 dB ¢
0020 CHz A0500CHz 1000 MHz 40,020 GHz 40.500 GHz 1.000 MHz 40.097 36 GHz -21.79 dBm -8.79dB
ety R U Rty N 202

15:03:22 21.07.2021 01:21:12 22.07.2021

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 2897 dBm Offset 58.72 4B Mode Auta Sweep SGL Reflevel 3892 dBm  Offset 58.72 dB Mode Auto Sweep

seL
Count 100/100 Count 100/100
Line _SPURIOUS UINE ABS 062 sPUR|OUS_LINE_ABS_0G2
30 de . T
20 dBm — - 1 20dBme
10 dom——} ‘ ‘
o ‘ ‘
SPURIOUS INE RBS: 00 SEURIOUS UINE | ABS 002
20 20
ko) - :
50 dBm . . 0
|cFes anz 30005 pis 300.0 MHa/ Span 4.0GHz || (CF38.5 GAz 40005 pis 300.0 M/ Span 4.0 GHz
2 Result Summa 2 Result Summa
36.500 GHz 36980 GHz 1.000 MHz 36.903 36 GHz -21.47 d8m 847 dB 36,500 GHz 36,980 GHz 1.000 MHz 36.537 30 GH; -27.95 dB -14.95 dB
36.980 Ghir 37.000 GHz 1,000 MHz 36.99979 GHz “17.12dBm -1212dB 36,980 GHz 37.000GHz 1,000 MHz 3698125 GHz 2970 dBm 2410 4B
31000 Gz 40.000 Ghz 1.000 Mz 37.10298 GHz 14.63 dBm -85.37 db 37.000 GHa 40.000 Gz 1.000 MHz 3989646 GHz 1413 dBm -85.87dB
40,000 GHz 40020 Ghz 1000 MHz 40.00153 GHz -26.25 dBm -21.25dB 30,000 GHz 30020 GHz 7,000 MHz 10.00022 GHz -17.65 dBm 12.65dB.
40020 GHz 40500 GHz 1,000 MHz 40.49892 GHz -26.19 dBm -13.19 dB o020 o 0500 o 000 e 40,0964 GHa 21.02d8m 89248
ety NN U Rty D 202

15:05:07 21.07.2021 01:24:44 22.07.2021

TEL : 886-3-327-0868 Page Number
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04K

CP-OFDM Module A

NR Band n260 /

100MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 4847 dBm  Offset 48.72 B

Ref Level 1.42 dBm  Offset 43.72 B

Mods Auto Sweep saL Mode Auto Sweep
Count 100/100
1 Spurious Emissions “ove JN1 Spurious Emissians
- &) PRSS
" SPUR|OUS_LINE_ABS_002 PRSS
@ 2
30 dien 30 db
20 20
10 10 dBm
0 0
SPUNIOUS LINE ABS 00 SPURIOUS LINE ABS 002
20 1
-30 4B T L‘| ‘ | 30 dBor [ + L
—%.—-J-J = e e S Io— RSN s JJ
-40 40 dir
+— -
(a5 an: 30005 pts. 400.0 MHa/ Span 8.0GHz || [(F38.5GH: 40005 pts 900.0 MHz/ Span 4.0 GHz
ZExst Summs 2 Result Summa
36500 GHz 3890 6 1500 MHe 3698364 GHz -33.12dBm -20.12 & 36,500 GHz 36.980 GHz 1.000 MHz 3653661 GHz -35.27 dBm -22.27dB
soa0 o 100 GHz 1000 Wiz 36.89988 Ghz 1119 dBm -6.19.d8 36.990 GHz 37,000 Gitz 1,000 MHz 3699130 GHz -36.17 dBm 311748
37000 GHe 40000 GHe 1000 Wiz 37.00305 GHz 20.74 dBm 79.26 0B 2000 e oo Toon e et e y
40,000 GHz 0010 GHz 1000 Wiz 4000884 GHz 3418 dBm 2918 dB L Aoci Lom e et 1335 d8m et
shgiocn: 20500 CHz 1000 Wiz 3047882 Ghiz 23442 d8m T ] 40010 Gz 40,500 GHz 1,000 MHz 40.01110 GHz 3310 dBm 201048
_— T =
L — o .

22:50:41 24.06.2021

16:51:58 25.06.2021

NR Band n260 /

200MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

tiView
Ref Level 3897 dBm  Offset SB.72 B 56L

Count 100/100

Mode Auta Sweep

Ref Level 38.97 dBm  Offset 58.72 B Mode Auto Sweep 6L

Count 100/100

issions

Line _SPURIOUS_ LINE_ABS_0q2 SPURIOUS.LINEABS. 002

30 diie T

20 dBm — 20 dtme

o

11

SPURIOUS tINE ABS 00 SEURIOUS tINE |ABS 002

-20 ‘[ 20 -l

e, I _—

-50 dBm -50

CF 3B.5 GHz 40005 pts. 00.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHa/ Span 4.0 GHz

2 Result Summar 2 Result Summar
36.500 GHz 36.980 GHz 1.000 MHz 90264 GHz -13.73 dBm 0.73dB 36,500 GHz 36,980 GHz 1.000 MHz 3651523 GH; -27.84 dB -14.84 dB
36,980 GHz 37.000 GHz 1.000 MHz 36.99950 GHz -15.60 dBm -10.60 dB 36.980 GHz 37,000 GHz 1.000 MHz 3699395 GHz 2927 dam -2427dB
37,000 GHz 40.000 GHz 1,000 Mz 37.00352 GHz 16.73 dBm -83.27 dB 37,000 CHe 10,000 GHs 1,000 Mtz 39,896 46 GHz 16.89 dBm 8311 d8
40,000 GHz 40.020GHz 1.000 MHz 40.01085 GHz -25.59d -20.59 dB 20,000 GHz 40,020 GHz 7,000 MHz 10.00002 GHz 1487 dBm 582dB
40020 Gz 40500 GHz 1,000 Mz 40.48165 GHz -26.33 dBm J13.33d8 40,020 GHz 40,500 GHz 1,000 MHz 40.09663 GHz -16.20 dBm 320 dB.

rety DN o U [

15:28:18 21.07.2021

01:36:03 22.07.2021

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FGO0D2942-04K

DFT-s-OFDM Module A

NR Band n260 /

100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

22:57:05 24.06.2021

16:59:52 25.06.2021

tiView
Ref Level aBAZdBm  Offiet 487208 Mode Auto Sweep. saL Reflevel 5.42dBm  Offset 457208 Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions “ove JN1 Spurious Emissians
Limit Che: o L Chec i B 5:
40 dghine sPUBlous une ags of2 10 ggline SPURlOUS LNE_Bs x2 s
30 dien 30 db
20 20
10 10 dBm
-7 =
SPURIOUS UINE ABS 00 SPURIOUS UINE | ABS 002
l |
30 dbm——— \ . ‘ 30 dion /
\ ol —_— R
-40 40 dir
+— -
[Fs e 000 pts 200.0 e/ Span 8.0GHz || [(F38.5GH: 40005 pts 900.0 MHz/ Span 4.0 GHz
ZExst Summs 2 Result Summa
36500 GHz 3890 6 1000 Mtk 36.982 /& GHz -23.5/ d8m 105/ d& 36,500 GHz 36.980 GHz 1.000 MHz 3654273 GHz -35.09 dBm 2209 dB
soa0 o 100 GHz 1000 Wiz 36.89993 Ghz -17.92 dBm 1292dB 36.990 GHz 37,000 Gitz 1,000 MHz 3699115 GHz -36.05 dBm 1.05 d
10 GHe 40.000 iz 1.000 Witz 37.061 64 GHz 6.99dBm 93.01 dB 37.000 GHz 40000 Gz 1.000 Mz 3994633 GHz 4.47 dBm 95,53 dB
P oo 1500 iz 4000059 GHz 3113d8m BHw 0000 GHie 20.0106Hz 1,000 MHz 30.001 05 GHz 2073 dBm A573dB
shgiocn: 20500 CHz 1000 ez 3049669 Ghiz 3435 d8m 25 40010 Gz 40,500 GHz 1,000 MHz 40.01233 GHz 2430 dBm 113048
Read) G e e, 25062021
- lommm 2104 peaty o st

NR Band n260 /

100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

22:59:54 24.06.2021

17:33:01 25.06.2021

tiView
Ref Level 48.42 dBm  Offset 48.72 0B Mode Auto Sweep SGL Reflevel 33.42dBm  Offset 43.72d8 Mode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissi “ove JN1 Spurious Emissians
Limit Ches! - Lis Chec PRSS
40 dghine sPUBlous une ags of2 10 ggline SPURlOUS LNE_Bs x2 s
30 dien 30 db
20 20
10 10 dBm
o r 0db
SMoUS HINE (KBS 00 SPURIOUS LINE ABS 002
,u | | .
-30 dBrm T \ T ‘ 30 dBor / \
I / R -
-40 40 die
G 5 % AT
CF 3B.5 GHz 40005 pts. 00.0 MHz/ an 8.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
3 Resus Summe, 3 Result Summa
36500 GHz 3890 6 1000 Mtk 3698388 GHz -26.15 dBm 1315 dB 36,500 GHz 36.980 GHz 1.000 MHz 3654053 GHz -34.92 dBm -21.92dB
soa0 o 100 GHz 1000 Wiz 36.89998 Ghz -13.81d6m 14.81 dB 36.990 GHz 37,000 Gitz 1,000 MHz 36.99122 GHz -36.28 dBm 312848
10 GHe 40.000 iz 1.000 Witz 3107570 GHz 553 dBm 9447 d8 37.000 GHz 40000 Gz 1.000 Mz .940 70 GHz 317 dBm 9683 di
e e 100 o e 3426 dam 4 0000 GHie 001061 1000 Mz 0,001 10 GHz 2444 dBm 1944 4B
shgiocn: 20500 CHz 1000 ez 3049398 Ghiz 23442 dom T ] 40010 Gz 40,500 GHz 1,000 MHz 4001526 GHz 27.16 dBm 13,16 4B
[T} B

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No.

FGO0D2942-04K

DFT-s-OFDM Module A

NR Band n260 / 100MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level aBAZdBm  Offiet 487208 Mode Auto Sweep. saL Reflevel 5.42dBm  Offset 457208 Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions “ove JN1 Spurious Emissians
Limit Che: o L Chec i B 5:
40 dghine sPUBlous une ags of2 10 ggline SPURlOUS LNE_Bs x2 s
30 dien T T 30 db
20 20
10 10 dBm
0 "."" 0db
SMoUS HINE (KBS 00 SPURIOUS LINE ABS 002
Bawm———f—— l 20 db L
——— g ——
-40 40 die
2000 WL ———
[Fs e 000 pts 200.0 e/ Span 8.0GHz || [(F38.5GH: 40005 pts 900.0 MHz/ Span 4.0 GHz
ZExst Summs 2 Result Summa
36500 GHz 3890 6 1000 Mtk 36.980 20 GHz -32.92 dBm -19.92dB 36,500 GHz 36.980 GHz 1.000 MHz 3651922 GHz -35.05 dBm -22.05 dB
soa0 o 100 GHz 1000 Wiz 36.89991 Ghz -23.94 dbm 189448 36.990 GHz 37,000 Gitz 1,000 MHz 3699833 GHz -36.20 dBm 31.20 dB
10 GHe 40.000 iz 1.000 Witz 37.065 86 GHz 224dsm -87.76 db 37.000 GHz 40000 Gz 1.000 Mz 3995374 GHz 011 d8m 10011 dB
40,000 GHz 40.010GHz 1.000 MHz 40.00271 GHz -3433dBm -29.33dB 20,000 GHz 20,010 GHz 7,000 MHz 40.00006 GHz -29.07 dBm 24.07 dB
shgiocn: 20500 CHz 1000 ez 3045678 Ghiz 3433 d8m T ] 40010 Gz 40,500 GHz 1,000 MHz 40.01208 GHz 33.20 dBm 20.20 dB
ey D S0 recy N S U0

23:02:45 24.06.2021 17:37:09 25.06.2021

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2897 dBm Offset 58.72 4B Mode Auta Sweep SGL Reflevel 3892 dBm  Offset 58.72 dB Mode Auto Sweep S6L
Count 100/100 Count 100/100
e
Ui Chee ] Lne-sporlous_une_ags 0 rhes
SPURJOUS LINE_ABS_of2 Line _S LINE_ABS_0G2 s
30 gpLineSPURlOUS e Ags o 30485 5
20 d +— + - 20 dB
10 dbm
o
SPURIOUS_TINEABS DO SFURIOUS UINE | ABS 007

220 ‘ -20
IS AL W — \

50 dBm . . 0
CF 38.5 GHz 40005 pts. 00.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHa/ Span 4.0 GHz
2 Result Ssumma 2 Result Summa

36.500 GHz 36.980 GHz 1.000 MHz 36.95613 GHz -26.82 d8m -13.82d6 36500 GHz 36.980 GHz 1.000 MHz 36.51187 GHz -27.73 dBm -14.73 dB
36,980 GHr 37.000 GHz 1.000 MHz 36.99926 GHz -23.48 dBm -18.48 dB 36.980 GHz 37.000 GHz 1,000 MHz 36.98885 GHz -29.21 dBm -24.21dB
37.000 Gz 40.000 Ghz 1.000 Mz Ha 5205 dBm e 37.000 GHa 40.000 Gz 1.000 MHz 3987518 GHz 216 dBm -97.84dB
40000 GHz 40020 GHz 1.000 Mtz iz 2622 dBm 2. 20,000 GHz 40,020 Ghz 1,000 MHz 40.00485 GHz 2430 dBm -19.30dB
40.020 GHz 40.500 Gz 1.000 MHz 40.496 28 GHz -26.32 dBm J13.32d8 40,020 GHz 40.500 GHz 1,000 MHz 40.02948 GHz -25.73 dBm 127348

rety DN o U [

17:54:55 21.07.2021 01:27:23 22.07.2021

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FGO0D2942-04K

DFT-s-OFDM Module A

NR Band n260 /

200MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3892 dBm  Offset 5872 dB Made Auto Sweep 6L RefLevel 33.92dBm  Offset 58.72 dB Mode Auto Sweep S6L
Count 100/100 Count 100/100
e
Limit Che Limit Chee i Ppss
30.ggnESPURIOUS une Ass of2 30 dplineSPURlOUS UNE A8 o2 phs
20 dBenr 20 dBmy
10 dmr
" ]
SPURIOUS TINE ABS nrzw SPURIOUS 1INE | ABS 002
220 ‘ -20
IR J
- —
-50 dBm -50
|cFes anz 30005 pis 300.0 MHa/ Span 4.0GHz || (CF38.5 GAz 40005 pis 300.0 M/ Span 4.0 GHz
2 Result Summa 2 Result Summa;
36.500 GHz 36980 GHz 1000 Mz 36.58594 GHz -21.74 d8m -14.74d8 36,500 GHz 36,980 GHz 1.000 MHz 3652291 GHz -27.91 dBm 14.91 dB.
36.980 GHe 37.000 GHz 1,000 MHe 36.99997 GHz -25.06 dBm -20.06 d 36,980 GHz 37.000GHz 1,000 MHz 36.99402 GHz 2922 dBm 2422 4B
37.000 GHz 40,000 GHz 1,000 Mz 37.07036 GHz -0.15 dBm -100.15 dB 27000 ot To000cis 000 Mt 39,0665 GHz 69 dBrm 31 di
40,000 GHz 40020 Ghz 1000 MHz 40.01044 GHz -25.89 dBm -20.89 B 30,000 GHz 30020 GHz 7,000 MHz 10.00096 GHz 3433 dBm 1933 dB
A0020GH: 20500 CHz 1.000 MHz $0.15430 Glz _26.13 dBm RERT ] 10,020 GHz 40500 GHz 1000 MHz 40.05034 GHz -26.14 dBm 1314 dB
Ready o NATI01 o 12072011
- lommn 19:06:40 [ & B

15:06:49 21.07.2021

01:26:32 22.07.2021

NR Band n260 /

200MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3892 dBm  Offset 5872 dB Mode Auta Sweep s6L D R S e e e
Count 100/100 LT
T
Limit Ches! o L Che | ' 5:
30.ggnESPURIOUS une Ass of2 30 dprs SPUR|OUS UNE A5 002 o
20 dBm 20 dtme
10 dBrre
o
SPUIOUS TINE 7B m‘ SPURIOUS 1INE | ABS 002 i ‘r‘
20 ‘ J I 20
B | e
— Mo
-50 dBm -50
CF 3B.5 GHz 40005 pts. 00.0 MHz/ Span 4.0 GHz || [CF38.5 GHz 40005 pts 400.0 MHa/ Span 4.0 GHz
2 Result Summar 2 Result Summar
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FGO0D2942-04K

CP-OFDM Module A

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4847 dBm  Offset 48.72 B

1 Spurious Emissions
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Spurious Emission
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG0D2942-04K

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module A

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 100MHz Lowest Channel / 200MHz

RefLevel 18,02 dBm  Offset 4872 0 Mode Auto Sweep saL RefLevel 28.0 B Offset 5872 0 Mode Auto Sweep saL
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Remark: In band and out of band frequencies that has reported in previous results are omitted.
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SPORTON LAB.

CP-OFDM Module A

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 100MHz Lowest Channel / 200MHz

RefLevel 18,02 dBm  Offset 4872 0 Mode Auto Sweep saL RefLevel 28.0 B Offset 5872 0 Mode Auto Sweep
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Remark: In band and out of band frequencies that has reported in previous results are omitted.
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NR Band n260 Module A Beam V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n260 : 99%0BW(MHz)
BW 100MHz 200MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 91.66 91.61 91.55 190.16 190.11 189.25
Middle CH 91.87 91.67 91.56 190.76 190.58 190.50
Highest CH 92.05 91.65 91.62 189.10 190.43 190.48
Mode CP-OFDM Module A NR Band n260 : 99%0BW(MHz)
BW 100MHz 200MHz
Mod. QPSK QPSK
Lowest CH 94.63 193.41
Middle CH 94.86 190.58
Highest CH 94.66 193.40
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